
C
O

M
P

R
E

H
E

N
S

I
V

E
P

L
A

N
2

0
1

7
–

2
0

3
7

P
O

IN
T

L
A

Y

ADOPTED BY THE NSB ASSEMBLY ON OCTOBER 10, 2017



Point Lay Comprehensive Plan    2017-2037 

 

  Page ii 
 

This page is intentionally left blank 



Point Lay Comprehensive Plan    2017-2037 

 

  Page iii 
 

Point Lay 

Comprehensive Plan 
 

Adopted by the North Slope Borough on October 10, 2017 

 

 

 

North Slope Borough Assembly Ordinance #75-06-70 

North Slope Borough Planning Commission Resolution #2017-10 

Native Village of Point Lay #2017-07 

 

 



Point Lay Comprehensive Plan    2017-2037 

 

  Page iv 

 

This page is intentionally left blank



Point Lay Comprehensive Plan    2017-2037 
[...]
have gone down since the late 1970s.  New technology in the field continues to improve the reliability and 

affordability even in remote Alaska sites, but shipping, construction and general installation costs are 

higher in Alaska than other locations.  Systems installed in the Northwest Arctic Borough cost 

approximately $55,000 for a 10kW system of the total price; $22,000 covered travel expenses, freight, 

and labor.156  Many villages have applied and received grants through the Coastal Impact Assistance 

Program that helped cover these costs.  REAP indicates that the solar capacity of installed systems is 

approximately 88.45kW.   

 

 

6.5 Water System   
The North Slope Borough owns and maintains the water treatment plant in the community of Point Lay.  

The water system was commissioned in 2000 and includes 13,100 linear feet of 6-inch and 8-inch high-

density polyethylene (HDPE) Arctic Pipe constructed in trenches throughout the community.  There are 

61 service connections with piped water and wastewater, 20 of which are using piped water coupled with 

wastewater holding tanks.  The system is a pressure circulation distribution system.  There are 12 fire 

hydrants throughout the community to provide water for fire protection.  The system layout and 

associated appurtenances are illustrated in Map 8.    

 

With the subsidence issues plaguing Point Lay, the water system began to suffer from underground leaks 

as early as 2004.157  A large number of leaks have occurred every year since 2005.  The water mains 

continue to have break and leak problems despite of system upgrades to combat the issues.  New water 

mains were placed in a shallow bury trench at 3 to 5 foot depths in road embankment and the active layer.  

They were offset from the earlier compromised trench and included external insulation and trench 

support.158  Many of the original service connections are scheduled to receive water holding tanks.   

 

The water treatment plant has a capacity to treat 93,000 gallons per day.  The plant operates 24 hours a 

day, seven days a week during the summer months while pumping from the community’s water source.  

Water is pumped until the temperatures became too cold to continue.  The raw water is first pumped 

through a microfilter into an intermediate tank inside the facility.  It is then processed through a two stage 

nanofilter.  There are three water tank reservoirs in Point Lay.  Tank T-1 holds approximately 900,000 

gallons, Tank T-2 has a 1,761,000 gallon capacity, and Tank T-3 has a two million gallon capacity. Total 

water storage space is 4,661,000 gallons.   

 

                                                            
155 Renewable Energy Alaska Project. 2016. Renewable Energy in Alaska. Accessed Sept.12, 2016. 
www.alaskarenewableenergy.org/why‐renewableenergy‐is‐important.  
156 Ibid 
157 UMIAQ Design & Municipal Services. 2016. Point Lay Water/ Sewer Existing System and Performance Presentation. May 13, 
2016. 
158 Ibid 



Point Lay Comprehensive Plan    2017-2037 

 

  Page 74 

 

Table 10:  Projected Water Generation/Treatment for High Growth Rate 

Forecast Year 
Population 

Count  

Daily Flow Usage  

(gallons / per day) 

Proposed Usage per Year 

(gallons / per year) 

2015 269 9,684 3,534,660 

2020 283 10,188 3,718,620 

2025 297 10,692 3,902,580 

2035 328 11,808 4,309,920 

 

The water system, when originally commissioned, served 61 homes.  Some have been switched to water 

holding tanks, and more are planned to switch due to system failures associated with buried water mains.  

Typical demand in Point Lay is 34 to 44 gallons per person per day (PP/PD), although recorded usage rates 

have been as high as 77 gallons per day.  There have been problems with infiltration of water in pressure 

main lines due to breakage and water main leaking so the higher numbers are not considered for the 

analysis of normal day to day use.  Thirty-six gallons per person per day (GPPPD) is used for this analysis.  

Table 10 summarizes the estimated usage rate utilizing the population forecast calculated in Chapter 6.  

As shown, the community of Point Lay will use just over 4,000,000 gallons of water per year, about 92 

percent of the total tanks capacity available in the community.  Even with the most aggressive growth rate 

of one percent, the demand for water can be easily met until 2035 when the usage rate would almost 

equal the storage capacity.  The treatment plant has the capacity to treat the necessary amounts, 

especially if the water quality from the new water source has a low and acceptable conductivity level and 

the treatment plant is able to run at its best efficiency standard.  The better the raw water quality is from 

the source, the more efficiently the plant can treat the water. 

 

Water Source.  Until summer 2016, Point Lay extracted its drinking water from a tundra pond called Fresh 

Water Lake, adjacent to the Kokolik River, about 1.5 miles due east of the community.  The water was 

carried from the lake to town using 4-inch HDPE plastic pipe.  The pipe lays on top of the tundra starting 

from the water treatment plant on Tuttunniagvik Street, running due east to the water intake site on the 

west end of the lake.  Water was pumped during the summer months, treated in the treatment plant and 

stored in the three tanks located in the community.  In August 2016, the lake eroded its bank overnight 

and discharged into the river channel, causing the Fresh Water Lake to drain.   

 

As a temporary water source, the Kokolik River was used to complete the 2016 pumping season.  A 

temporary water line (also 4-inch HDPE) was laid, teeing off of the Fresh Water Lake line, followed the 

gravel material site road to the river bank.159  When the breach happened, approximately 1.6 million 

gallons was needed to fill community water tanks.  Water sampling for turbidity and salinity were concerns 

but have been treated below regulatory levels, although the efficiency of the water treatment plant was 

compromised slightly.160  The community was able to pump and store to 85 percent of the total capacity, 

about 3.8 million gallons for winter use.    

 

                                                            
159 Yancey, Myron. 2016. NSB Utility Systems Coordinator. Personal Communication. Oct. 4, 2016. 
160 UMIAQ Design & Municipal Services.  2016.  Point Lay Water Lake Inspection and Recommendations Memorandum. Aug. 19, 
2016. 



Point Lay Comprehensive Plan    2017-2037 

 

  Page 75 

 

Because the Fresh Water Lake breached into the Kokolik River and drained during the summer of 2016, 

there is an ongoing investigation into potential alternative water sources.  In 2017, the NSB began to 

incorporate a reverse osmosis (RO) system to replace the water treatment plant’s nonfiltration system.  

Developing a non-lake water source is feasible, a RO system could desalinate water from the ocean if 

other sources do not prove viable.   

 



Point Lay Comprehensive Plan    2017-2037 

 

  Page 76 

 

This page is intentionally left blank



Point Lay Comprehensive Plan    2017-2037 

 

  Page 77 

 

Map 8:  Water System 



Point Lay Comprehensive Plan    2017-2037 

 

  Page 78 

 

This page is intentionally left blank



Point Lay Comprehensive Plan    2017-2037 

 

  Page 79 

 

6.6 Wastewater System   
Piping System.   NSB owns and maintains the wastewater treatment plant and wastewater system in the 

community of Point Lay.  The wastewater system was commissioned in 2000 and includes 9,550 linear 

feet (LF) of 6-inch and 8-inch HDPE arctic pipe constructed in trenches throughout the community, with 

11 manholes, one lift station and 35 above grade service connections.  Like the water system, there were 

originally 61 service connections completed.  Twenty of the service connections are working with piped 

water and wastewater holding tanks rather than connected to the below grade sewer system.  Eleven 

more homes are to receive sewage holding tanks in 2017, due to continued sewer line breakage.  With 

the subsidence issues plaguing Point Lay, the sewer system began to suffer from underground leaks as 

early as 2004.161  A large number of leaks have occurred every year since 2005.  The sewer mains continue 

to have break and leak problems regardless of system upgrades that have been completed to fight the 

issues.    

 

A portion of the sewer line under Qasigialik Street north of Manhole (MH) 8 has been abandoned and will 

not be repaired again due to the severity of the breakage and the inability to reliably repair.  The sewer 

line servicing homes on Siksrik Avenue and Sisagvik Avenue is to be abandoned because of a sewer line 

break in the sewer line between MH5 and MH6 underneath Tutunniagvik Street.  Because of this break, 

sewage currently collects in MH6, which operators must pump out daily.  Many of the homes scheduled 

for holding tanks are in this area of town where lines are being abandoned.  A section of sewer lines west 

of Qasigialik Street on Tuttunniagvik Street has also been abandoned.162   Map 9 illustrates the system 

layout and associated appurtenances and areas of proposed and actual abandonment. 

 

Of the original 61 service connections, 16 are now on wastewater tanks, with 11 more services scheduled 

for tanks in 2017.  There are 1,325 LF of sewer main abandoned, and 1,308 LF scheduled for abandonment.  

Some of the sewer issues are settlement driven.  The primary settlement issues are: solids collecting in P-

trap, pipe breaks with gravel blockage, and settlement concentration at over-excavations.163  Some issues 

are also related to freeze-ups caused by either low flow or heat tape failures.164  Some of this may have 

caused backups and property damage inside the homes.  It was reported by water /sewer personnel that 

there are 8 homes on honey bucket because internal plumbing fixtures in the homes are not working.165 

 

Wastewater Treatment Plant.  The Point Lay Waste Water Treatment Plant (WWTP) was commissioned 

for operation in 2001.  The WWTP is an extended aeration activated sludge package plant housed in a 

prefabricated 3,700 square foot metal building.  The design basis of the system, the treatment process, 

and physical components of the existing facility are described in this section. 

 

                                                            
161UMIAQ Design & Municipal Services. 2016. Point Lay Water/ Sewer Existing System and Performance Presentation. May 13, 

2016. 
162 Ibid 
163 Ibid 
164 Ibid  
165 Yancey, Myron. 2016. NSB Utility Systems Coordinator. Personal Communication. Oct. 4, 5, 11, 2016. 



Point Lay Comprehensive Plan    2017-2037 

 

  Page 80 

 

The plant utilizes an extended aeration wastewater treatment process with chlorine disinfection.  The 

treatment works is comprised of two secondary activated sludge package plants (treatment trains).  Each 

train has a flow capacity of 5,500 gallons per day (gpd), for a total plant capacity of 11,000 gpd.  Treated 

effluent is discharged out an outfall that connects from the wastewater plant, buried in a 60 foot 

easement running beneath the airport, daylighting into Kasegaluk Lagoon.  Waste sludge is dewatered 

and then transported to the local landfill for final disposal.166
   

 

The treatment processes used inside the plant are outlined here.  First, the plant Influent is screened 

through a rotostrainer and then flow is split into the treatment trains.  Screened influent then flows into 

an aerated equalization basin, which has a capacity of about 1,800 gallons.  From the equalization basin, 

wastewater is pumped to an aeration basin (approx. 5,500 gallons) and then flows into a secondary 

clarifier (approximately 1,000 gallons excluding cone).  From the secondary clarifier, effluent flows over a 

weir into a chlorine contact chamber (approximately 650 gallons).  Some of the required chlorine contact 

time occurs in effluent piping, which is allowable.  Following dechlorination process, effluent is then 

discharged to Kasegaluk Lagoon via the outfall.  

 

 The estimated wastewater usage into the plant is approximately 6,000 gallons per day on a normal usage 

day.167  There have been reported over exceedance flows into the plant but this is due to water infiltration 

that occurs because of broken sewer lines, with surrounding water inflows into the pipe at the broken 

sections.  In addition, all of the homes that utilize a sewer holding tank or a honey bucket system will not 

be contributing to the overall flow into the wastewater treatment plant. 

 

For the analysis completed with this plan, the per capita water usage for Point Lay is 30.3 gallons per 

person per day (GPPPD).  This is based on the information collected through the water /sewer operation 

and communication with water/sewer personnel. There are 60 service barrels in use, servicing 

approximately 100 gallons per day.  The 2015 NSB Census number have shown 3.3 people per house.168  

With this rationale, then each person generates 30.3 gallons per person per day.  This is conservative, 

since the trend in Point Lay is to convert to above ground holding tanks which will increase use at the 

sewage lagoon as opposed to the wastewater treatment plant.  Projected wastewater generation is shown 

in Table 11. 

                                                            
166 Yancey, Myron. 2016. NSB Utility Systems Coordinator. Personal Communication. Oct. 4, 5, 11, 2016. 
167 Ibid 
168 North Slope Borough.  2015. North Slope Borough 2015 Economic Profile and Census Report Volume XI.  Unpublished. 
Prepared by Circumpolar Research Associates Shepro, C., Maas, C. and D. Gallaway and edited by Jason Bergerson for the North 
Slope Borough. 



Point Lay Comprehensive Plan    2017-2037 

 

  Page 81 

 

Table 11:  Projected Wastewater Generation/Treatment for High Growth Rate 

Forecast Year Population Count  
Average Daily Flow 

(gallons per day) 

Treatment Plant Capacity 

(gallons per day) 

2016 269 8,150 11,000 

2020 283 8,574 11,000 

2025 297 8,999 11,000 

2035 328 9,938 11,000 

 

Wastewater plant exceedances are more common during late spring and early summer where spring 

breakup causes more subsidence and settling, which increases the infiltration water amounts flowing into 

the sewer line.  But the normal daily average flows are well below plant total capacity.  By 2035, the 

average daily flow is projected to be 9,938 gpd, or about 90 percent of the existing WWTP capacity.  At 

these usage and growth rates, average daily flow would not exceed plant capacity for many years, 

especially with increased use of wastewater holding tanks. 

 

Sewage Lagoon.  The current disposal site that is referred to as the honeybucket lagoon is permitted under 

the landfill as a disposal trench.  The disposal trench is located adjacent to the spoils pile and buried metals 

at the community landfill, shown in Map 10.  Septage bags are dumped here along with the sewage trucks 

that pump out the above ground holding tanks.  Currently, the disposal trench is not ADEC compliant 

although a formal violation has not been issued.  As described in Alaska Statute 18 AAC 60.365(e), the 

permit requires that the liquid depth stay under 4 feet, that lime be added periodically, that the soil can 

absorb fluid at a certain rate, among others.  Due to these requirements, some have suggested that the 

North Slope Borough restrict use of the of the disposal trench to honeybucket disposal only or stop use 

altogether as soon as another option becomes available.169  Plans are underway to design a new sewage 

lagoon in an undeveloped portion of the landfill site, in an area adjacent (south) of the old equipment and 

material storage area.  The NSB-funded design will provide a divided lagoon. 

 

With the increased use of holding tanks and septic tanks installed this year and an increased use of honey 